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Manufacturer

it
Address of manufacturer
it AL

Factory

T

Address of factory
| Hiht:

Name of Products Li-ion Polymer cell
1% it 24 B T RESYHES
Model/type reference

it

Trade Mark

e

Tested according to 4% 4
Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Test and Criteria, PART III,
section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition (ST/SG/AC.10/11/Rev.6).
BeEE CeTalftiafii @i, WRMbsETND, $B=%5, 38.3 TWle MM R 1 HihER,
EITI (ST/ISG/AC.10/11/Rev.6)

HXS606090

Tests performed i1 H :

Test T.1: Altitude simulation 56 T.1: & FEL Test T.5: External short circuit i3 T.5: 4p#i 51 8%
Test T.2: Thermal Test {46 T.2: R 5% Test T.6: Crush {4 T.6: # /&
Test T.3: Vibration {4 T.3: #kzh Test T.8: Forced discharge {3 T.8: sl il i

Test T.4: Shock %G T.4: iy
Test Conclusion K445 LE

The Li-ion Polymer cell submitted by ||| G s tcst<
according to the Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Test and
Criteria, PART IIl, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition
(ST/SG/AC.10/11/Rev.6).

Test results: PASS

HARYIT S &R T AR A RS TRA Y SILBPEEE CETaiRitm@imp@i, =Rie
FkRAEFME D, 565 =#i45r, 38.3 WHlE @AM F b ER, HNMETIK (STJ’SGJ’AC.10f11fRE\";§lﬂ‘T"J:§m|J'il{o

WL R Ak CLI»

Tested by: Reviewed by: Approved b{
ERA: FHA D g A: [
/{? N -

Seal of NTE&S

‘Hl‘é ’1@ fir « nu\‘!-?&)
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General product information i 17 5 {5 B

Nominal Voltage 37V Rated Capacity 4000mAh (14.8Wh)
PRFRHL B 755t

Standard Charging Max. Continuous

Current 2000mA Charging Current 4000mA
il 78 L R H K8 H LI

Limited Charging

Voltage 42V SU-Of Yotiage 2.75V
—— TR B

5 1 B LI

Standard Continuous Max. Continuous

Discharge Current 800mA Discharge Current 4000mA

FRAEIC O G
Appearance Silver and Prismatic Classification Small Lithium ion Cells
A HBHE, Rt F5 N LS
e 6x60x90mm

Rt

Date of receipt of test )

) Completion Date

item 2017-02-20 2017-03-07

U

56 A% H Y1

Remarks i3 iH:

Cells of A1#-A10# are fully charged at first cycle;

Cells of A11#-A15# at 50% of the design rated capacity at first cycle;
Cells of A16#-A25# are fully discharged at first cycle;
Cells of A26#-A35# are fully discharged after 50 cycles;
Test environment condition: Room temperature: 15-25°C, Room humidity: 40-70%
This testing report displaces the original report of No.NTEK-2017DC0315008S, and the original one
No.NTEK-2017DC0315008S was invalid since the date of this testing report released.
HUES AT#-AT0#9 1 IR HIAR S
HLEh AT1#-A158#08 B IRTE A 50% 78 HUIR A
HLE A16#-A25# 0 B TR 2 A OBRE

1.5 A26#-A35# 7 50 MIEH J5 50 2 IR A
RIGHREES M. AHIRE: 15-25°C, HAHiIiRE: 40-70%
A B 54k 1 NTEK-2017DC0315008S, H AR %K 2 Hil2, ki NTEK-2017DC0315008S {FIX .«

Summaries of testing 4 %
Each cell type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the same
cells. Tests 6 and 8 are conducted using not otherwise tested cells.
B — P () H S I RERBEAT T A B T8RS o WIS ZIHL U 6 AH [FI Y — AL s BT R T.AET.5. iT.6

FIT.8 R FH A 579 Ak ad it i e s .
In order to quantify the mass loss, the following procedure is provided:

Shenzhen NTEK Testing Technology Co., Ltd.
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599
http://www.ntek.org.cn
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Mass loss(%)=(M4-M;)/Mx100
N7 EAFESK, ATHUTF AN

Jifi 54512 (%)=(M4-M2)/M;x 100
Where M, is the mass before the test and M- is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

U s M2 AR AT A0 BT, Moy 36 i A B o G SRS BB R AN g T R P 9 A B, iR “ BT RHIR” «

Mass M of cell or battery Mass loss limit

B B b 5 Jo ik 45 2 BRAE
M<1g 0.5%
19=M=75¢g 0.2%
M=>75g 0.1%

In tests T.1 to T.4, cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell after testing is not less than 90% of its voltage
immediately prior to this procedure.

ETARTAR BRI, BOH0 L LB Ll EWA. EBZAIE K, JFHEMN5 S e 5
T H R AN T HAEREATIX — RIS A H R A9 90%

Shenzhen NTEK Testing Technology Co., Ltd. Page 4 of 15
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Test Procedure i FEF

Pretreatment
Fiikb
A
Marking
FrRiRFE
N
r y y
Samples of A1#-A10# Samples of A11#-A15# Samples of A16#-A35#
ATH#-AT0#FF i AT1#-A158#FE A16#-35#FF i
Y
Altitude simulation
fit JEE LA
A 4
Thermal test
5 e
Y Y v
Vibration Crush Forced discharge
Rz Hrk o5 1] S L
\ 4
Shock
i
A 4
External short circuit
A0
v \ 4 h 4
v
Finished test
56 F I
Shenzhen NTEK Testing Technology Co., Ltd. Page 5 of 15
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Photos of sample Ff i

R Fr
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Test results iR 45 5
Test T.1: Altitude simulation R T.1: B

Test method it /1%

Cells are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).

R LS CE 78 %% T8R4 T-11.6 kKPaf IR BEIE ¥ (20£5°C) F A7 ZE A6 /i .

Requirement %3k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

LSS Bl ok, ERRAICHE K, IF AR50 b 72 58 5 1 T v TR AN N T L AE BT IX —
I8 AT HLE 1190% .«

Test Data showed in table below il 4E W, F %

Prior to test 4Gl | After test I )5 Voltage after
Mass | test/ voltage
State of )
les No. Mass Voltage Mass Voltage loss prior to test | Results
sam 3 . - :
s z}\ S| e | mE | wE | RER | WE | RES| %) v R
F oo 2
" @) (V) @) V) | % (%) | REeE
R TIEENEN
PASS
Al# 71.339 4.18 71.339 4.18 0.00 100.0 Ak
=
PASS
A2# 70.566 417 70.566 417 0.00 100.0 N
PASS
A3# 71.504 4.18 71.504 418 0.00 100.0 Ak
(=]
PASS
Ad# 70.894 418 70.894 4.18 0.00 100.0 Ak
=
Fully charged PASS
AS# 70.390 4.18 70.390 4.18 0.00 100.0
at first cycle itk
IR FUIR PASS
ka AB# 70.878 417 70.878 417 0.00 100.0 N
PASS
AT# 70.996 4.18 70.996 418 0.00 100.0 Ak
(=]
PASS
AB# 71.003 418 71.003 4.18 0.00 100.0 Akt
=
PASS
A9# 70.850 417 70.850 417 0.00 100.0 Ak
=
PASS
A10# 71.234 418 71.234 4.18 0.00 100.0 N
Notes jiFE:
Shenzhen NTEK Testing Technology Co., Ltd. Page 7 of 15
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 W7 315 W
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After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WG, HSREBR. KRR, RE. REERFREZ X

Room temperature B 22.4°C

#5495 /Report Ref. No.: NTEK-2017DC0315008S-R1

Test T.2: Thermal test X T.2: EEFRK

Test method i /7i2:

Cells are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for at
least six hours at a test temperature equal to -40 + 2°C. The maximum time interval between test temperature
extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test cells are to be stored for
24 hours at ambient temperature (20 £ 5°C).

LSO O RIS IR FE S5 T 72 £ 2°CHU M R AR D6/, B FE IR 55 T-40 £ 2°CRI & 1 F A E 16
ANESS o S R B i P 2 ) ) g K IE (] [B] B 3070 . MEFE e AT, JL5uR10IK, G A il 56 i e

W EE#RE(20+5°C) FAF24 /i

Requirement %3k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the

open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this

procedure.

LA T MR TR K, H RIS 7 WY 5 0T AN T I T i —

R U 990%.

Test Data showed in table below JIli{ £ . F#

Prior to test i{3&HT | After test 30 )5 Voltage after
Mass | test/ voltage
State of ]

- No. Mass Voltage Mass Voltage loss prior to test | Results
sam - o . ]
ﬁn;* me | mE | wE | RR | WE | RER| (%) T

e @) (V) @) V) | % (%) | RESE
R IREENES
PASS
Al# 71.339 4.18 71.305 414 0.048 99.04 o
(=]
PASS
A2# 70.566 417 70.532 4.14 0.048 99.28 Akt
=
PASS
A3# 71.504 4.18 71.469 4.15 0.049 99.28
Fully charged o
Stiskoydle Ad# 70.894 418 70.862 4.14 0.045 99.04 EARS
T ICAE IR IR ) ’ ’ ' ' : .
s PASS
A5# 70.390 4.18 70.357 4.15 0.047 99.28 Ak
(=]
PASS
AB# 70.878 417 70.843 413 0.049 99.04 Akt
=
PASS
AT# 70.996 4.18 70.963 4.14 0.046 99.04 %
[=]
Shenzhen NTEK Testing Technology Co., Ltd. Page 8 of 15
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PASS

Fas
=

PASS

o
[ =

PASS

P
[SE

AB# 71.003 4.18 70.968 4.15 0.049 99.28

A9# 70.850 417 70.817 414 0.047 99.28

A10# | 71.234 4.18 71.206 414 0.039 99.04

Notes 1 #¢:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MG, RS RBHN. R RIFE. RBRARE K.

Room temperature PREiR ¥ 23.4°C

Test T.3: Vibration XK T.3: k3N

Test method i /7i2:
Cells are firmly secured to the platform of the vibration machine without distorting the cells in such a manner as
to faithfully transmit the vibration. The vibration is a sinusoidal waveform with a logarithmic sweep between 7
Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle is repeated 12 times for a total of 3 hours
for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must
be perpendicular to the terminal face.
The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz.
HLG R TIRZ) 6 &1, BAEREGRE, HaedEnnl IR IRS) . IRBINE LB, W EERRE
7 Hz 1200 HzZ i), FEEIEI7 Hz, VROEFRR (A 51550 8 . X —Ralid #2000 = -.A]_-Lﬁliﬂaad WL %2 % 7 or 1Y
—J7 M R BAT12IK, BIAR3AN. Fod —AMRE) T ) 2 B 10 L
XEASTT0: T HzZIFeE, (R gnfOm O RS, ELBIARIAF18 Hz. A5 IRIE IRHF7E0.8mm (R fife
1.6mm) , FEIGINA BB (EU R EETE 18 g (FARLIH50 Hz) o ReweE s 2 AR 5 7ES g FL 345 1% 01 3200
Hz.
Requirement %3k
Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure

HASAUEE R, Ll A, BRERMTE K, I H 56 H
A8 AT HLE 90% .

E G 5 (T B8 L IR AS /N T A REATIX —

Test Data showed in table below il i WL~ %

il of Prior to test i{5GHT | After test X555 Mass | Voltage after
somilis No. Mﬂass Voltage M‘as_s Voltage loss test/ voltage | Results
B Bk Gn T Jii B Ji EERER iR | prior to test g
(9) (V) (9) (V) K (%) (%)
Shenzhen NTEK Testing Technology Co., Ltd. Page 9 of 15
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 FHOMW 15
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A 5 H R
A A HL
PASS
Al# | 71305 | 414 | 71305 | 414 | 0.00 100.0 o
PASS
A2# | 70532 | 414 | 70532 | 414 | 0.00 100.0 -
PASS
A3# | 71469 | 415 | 71469 | 415 | 0.00 100.0 he
PASS
Ad# | 70862 | 414 | 70862 | 4.14 | 0.00 100.0 o
PASS
Fully charged |\ | 70357 | 445 | 70357 | 4.5 | 0.00 100.0
at first cycle =y
B Ve 1 B e e PASS
QM%;W%ﬁ A6# | 70843 | 4413 | 70843 | 413 | 0.00 100.0 -
PASS
AT# | 70963 | 414 | 70963 | 414 | 0.00 100.0 "
PASS
As# | 70968 | 4.5 | 70968 | 4.15 | 0.00 100.0 o
PASS
Aok | 70817 | 414 | 70817 | 414 | 0.00 100.0 o
PASS
A10# | 71206 | 414 | 71208 | 414 | 0.00 100.0 -

Notes 1 #¢:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRSE, HGREBR, R, KRk, REERMARK.

Room temperature ¥ JE: 22.8°C

Test T.4: Shock A% T.4: Wik

Test method 3t /7%

Cells are secured to the testing machine by means of a rigid mount which will support all mounting surfaces of
each test cell. Each cell is subjected to a half-sine shock of peak acceleration of 150 g, and pulse duration of 6
milliseconds. Each cell is subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

T HL o P PP SR SR T E a0 L L, SOOI B 6 L ) B 4 22 3T o 7 HRL S 20028 2 U (o 21 50
g ik 52 816 ms i IESZ bt o 454 MU ZE = AN AR 3 B A% oS e 35 5 AL I IE Dy 48 52 = ks,
AT MEZ =R, BILEZ18KMili.

Requirement %k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

Shenzhen NTEK Testing Technology Co., Ltd. Page 10 of 15
Tel: +86-755-6115 6588  Fax: +86-755-6115 6599 #1070 3157
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S AR T TERRI . BRI K, I LA A bt 4 WU 10T oL AR/ T AT i
B 1 HUEH990%.

Test Data showed in table below il ##z W, F %

Prior to test R4GHT | After test 505 Voltage after
Mass | test/ voltage
State of _
| No. Mass Voltage Mass Voltage loss prior to test Results
samples : . g % - s i B
i f;%_ B | mE | BE | RE | WE | EES| (%) i
o R [E i ~ - =
(9) (V) @) (V) K (%) | o5 s/
R AG AT H R
PASS
Al# | 71305 | 414 | 71305 | 414 | 0.0 100.0 o
PASS
A2%# | 70532 | 414 | 70532 | 414 | 0.00 100.0 o
PASS
A% | 71469 | 415 | 71460 | 415 | 0.00 100.0 o
PASS
A4# | 70862 | 414 | 70862 | 414 | 0.00 100.0 -
PASS
Fullycharged | oy | 70357 | 415 | 70357 | 445 | 0.00 100.0
at first cycle 8
B UAEIR AR PASS
8 U\ﬂﬁi’ﬁtﬁ K1 ae# | 70843 | 443 | 70843 | 413 | 000 | 1000 o
PASS
A7# | 70963 | 414 | 70963 | 414 | 0.0 100.0 o
PASS
As# | 70968 | 415 | 70968 | 415 | 0.00 100.0 -
PASS
A%# | 70817 | 414 | 70817 | 414 | 0.00 100.0 o
PASS
A10# | 71206 | 414 | 71206 | 414 | 0.0 100.0 o
Notes ¥ F%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WG, HSARBR. R, KA. RIERAERE X
Room temperature ¥5Ei fE: 22.2°C

Test T.5: External short circuit R T.5: S EF5E%

Test method il /774

Cells to be tested are heated for a period of time necessary to reach a homogeneous stabilized temperature of
57 £ 4 °C, measured on the external case. This period of time depends on the size and design of the cell and is
assessed and documented. Then the battery at 57 + 4 °C is subjected to one short circuit condition with a total

Shenzhen NTEK Testing Technology Co., Ltd. Page 11 of 15
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 1101 315
http://www.ntek.org.cn
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external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell external case temperature has
returned to 57 £ 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

BRI HU T S el tE s — B |),  (EHOAFI57 £ 4 °CHEIL AN RN S EEFEST £ 4 °C. iZInH A
BFAE R I (8] AR R R T Z S RS Ase i, 3 RIIN BLUPAS S SR SCHIEM] . PR )5 12 HLASAEST £ 4 °CIf 2%
B AR — AN BTN T0. 1 QIR RS 2 A

LI KRR 2 3 e AR T IR IR 0] 2257 £ 4 °CJa B ORFFE D1/

125 B VA HN B BOSEATIEST + 4 "CIIMEEIRE T .

Requirement %3k

Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly,
no rupture and no fire during the test and within six hours after the test.

RS AR EAREIL170°C, JF BRI #E b Sl f5 6/ e N B A, k2, LK.

Test data showed in table below it %4 1. F %

State of samples No. Maximum outer casing temperature Results
FEAIRES i It 2 I i (°C) 25
Al# 104.6 PASS &%
A2# 115.6 PASS &%
A3# 115.5 PASS &%
Ad# 119.5 PASS &%
Fully charged at first cycle AS# 121.5 PASS &k
A AR S A# 98.8 PASS ik
AT# 118.6 PASS &%
AB# 95.6 PASS 4%
AS# 115.2 PASS &%
A10# 121.8 PASS &%
Notes

There is no disassembly, no rupture and no fire during the test and within six hours after test.
HLOE MK P AIUS 6 /NS R RBER, R K.

Room temperature PREiRfE: 22.7°C

Test T.6: Crush #liXT.6: #HIE

Test method ik /7i2:

A component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

Shenzhen NTEK Testing Technology Co., Ltd. Page 12 of 15
Tel: +86-755-6115 6588  Fax: +86-755-6115 6599 #1270 3157
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(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed
by at least 50% of its original thickness, the pressure is released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each component cell is to be subjected to one crush only. The test sample is observed for a further 6 h. The
test is conducted using component cells that have not previously been subjected to other tests.

A7, HEP(HILLLF =M —:

(a) T IN R &Lk ] 13 kN + 0.78 kN;

(b) HLOS I LR FFEE A 100mV; 56

(c) HLES T AR TA IR 06 SR BE ) S0%EE % .

—HIABR KK ). BEFFE 100mV 8iE %, sl As /K R R LY 50%, B a BRIk ).

(PRSI R kg R EOSATTD NG o &£ T T 02 SO {8 W A T W 1 1 U 2 9B S o 1) 1l 1 P 7 52 E
E7 R SWAEDIY )1 = e R E SRS o O

FEMARE IO S R — B a6 o AFEANAR SIS 6 /N o 58 200 FH 2 iy oA o At 36 ) 7o 1 i s
AT o

Requirement 23k

Component cells meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six hours after the test.

JefF RS A SR AR 170°C, JF BAE RS FE T JEG /5 6 /N N ok, oK.

Test data showed in table below i ¥ di 0L 2

State of samples No. Maximum outer casing temperature Results
FESIRAE %5 Hl R T R E iR E (°C) ot S

50% charged of the Al1# 248 PASS it
design rated capacity A12# 25.1 PASS &%
at first cycle A13# 25.7 PASS #H%

H RIS 50% 7t HiAR A14# 24.4 PASS &%
& A15# 255 PASS %

Notes ¥ F¢:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
B E MK AR RS 6 /N R A Rig k.
Room temperature 345 %: 22.9°C

Test T.8: Forced discharge &% T.8: &R#HIHH
Test method 4 /712

Each cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply
at an initial current equal to the maximum discharge current specified by the manufacturer.

Shenzhen NTEK Testing Technology Co., Ltd. Page 13 of 15
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The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

B HUSTERGIR I T 5 12V LA f 5 B ICAE RS 4 L IA0 55 1 1136 7 28 5 e R0 F FEL AL IE) 28 1 SO
P AR 224 D/ 1 L L A7 28 o K LA AT 8 /N TS e P e AR RSSO ] G hD) SR T LS
HAUE B R BR LB AIETHEOR iRt CRAL Ao

Requirement %3k

Cells meet this requirement if there is no disassembly and no fire during the test and within seven days after
the test.

RS TE R R ARG 5 7 RN gk, Bk,

Test data showed in table below M EdE W %

Initial current FAH HLIEIMA) eoveeereeceeevececveeeieennen s | 4000mA
Supply voltage 36 HLE(VAC) ..ot | 12VdC
Time interval 3G (8] (Minutes) .......c..cccoceevveeeeeeeee. | 60 Minutes
State of samples No. Results
FERRES % 5 SRS
A16# PASS &%
A17# PASS ##%
A18# PASS &%
A19# PASS ##%
Fully discharged at first cycle A20# PASS &%
BB 5 TR A21# PASS %k
A22# PASS &%
A23# PASS ##%
A24# PASS ##%
A25# PASS &%
A26# PASS &%
A2T# PASS &%
A28# PASS ##%
A29# PASS &%
Fully discharged after fifty cycles A30# PASS &%
50 MG E 78 AR A31# PASS &%
A32# PASS ##%
A33# PASS &%
A34# PASS 4%
A35# PASS &%
Notes 4 F:

There is no disassembly and no fire during the test and within seven days after the test.

A TE B RIS 7 R R, KA.
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Room temperature 55 fi£: 23.1°C

*******End Of Test Report ﬁiﬂ“*ﬁ%%ﬁ**mf***
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Important Notice
b 5N BT

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG BEAAFAME TR, WHEETE

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
KRR AT HEERE, ARSI GRS,

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing
engineer.
ARG BEMAEN . HEAN. RERANELTLH

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
B, ZHl. B, BH. R ST RS S PR

5. Objections to the test report must be submitted to NTEK within 15 days.
RGP R MRS Z HEISR A FA QTR H.

6. The test report is valid for the tested samples only.
A8 45 O] I R AT R

7. The Chinese contents in this report are only for reference.
ARG PHH XN ENRESE,

Shenzhen NTEK Testing Technology Co., Ltd.

RN T LA I HE A A7 PR 2 7]

Address: 1/F, Building C, Fenda Science Park, Sanwei Community, Xixiang Street, Bao’an District, Shenzhen
518126 P.R. China

Mokl PRI R LIX P 2 =HEARHEE C HR 1 4%

Tel Hiif: +86-755-6115 6588 Fax {£11: +86-755-6115 6599

E-mail ili%i: Coco@ntek.org.cn Kevin@ntek.org.cn

Service complaint hotline % J* #iffH11%: +86-755-6115 6566

Service complaint e-mail 7 7 ¥ Urilii4fi: Complaint@ntek.org.cn

Website [%1:: http://www.ntek.org.cn
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	UN38.3 Prüfbericht4
	UN38.3 Prüfbericht5
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	UN38.3 Prüfbericht12
	UN38.3 Prüfbericht13
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